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30.000 MHz 815.000 MHz 100.000 kHz B814.43582 MHz -69.39 dBm -56.39 dB 30.000 MHz 815.000 MHz 100.000 kHz 787.15877 MHz -70.28 dBm -57.28 dB
860,000 MHz 1.000 GHz 100.000 kHz 921.46285 MHz -72.65 dBm -59,65 dB 860,000 MHz 1,000 GHz 100.000 kHz 863.89537 MHz -72.68 dBm -59.68 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -39.79 dBm -26.79 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -36.24 dBm -23.24 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -57.43 dBm -44.43 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -57.43 dBm -44.43 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89978 GHz -61.78 dBm -48.78 db 7.000 GHz 9,000 GHz 1.000 MHz 7.00725 GHz -61.32 dBm -48.82 dB
_— —
] 2 L )i ] w
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
-50 dBém
—Y
60 dém = s
-70 dB I
"
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 794.66486 MHz -63.71 dBm -56.71 dB
860,000 MHz 1.000 GHz 100.000 kHz 874,39187 MHz -72.61 dem -59.61 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -35.43 dBm -22.43 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.92976 GHz -57.63 dBém -44.63 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.37216 GHz -61.88 dBm -48.88 d&
¥
I J -
Date:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 26 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
i INE_ABS PABS 10 dde INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
dBm -20 dBm
-30 dBm
-40 dBm
" P g ”~ -y i e
-50 dBm
e
-70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 643.56181 MHz -58.28 dBm -45.28 dB 30.000 MHz 815.000 MHz 100.000 kHz 781.46788 MHz -58.07 dBém -45,07 dB
860,000 MHz 1.000 GHz 100.000 kHz 930.51316 MHz -58,15 dBm -45,15 dB 860,000 MHz 1,000 GHz 100.000 kHz 995.11063 MHz -57.97 dBm -44,97 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48788 GHz -47.46 dBm -34.46 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51437 GHz -47.27 dBm -34.27 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -42.64 dBm -29.64 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95476 GHz -42,39 dBm -29.39 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.36666 GHz -44.04 dBm -31.04 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.37266 GHz -43.96 dBm -30.96 d&
_— _—
] 2 L )i ] w
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
) T, e W NP
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 796.42100 MHz -58.36 dBm -45.36 dB
860,000 MHz 1.000 GHz 100.000 kHz 967.41420 MHz -57.85 dem -44.85 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.93827 GHz -47.30 dbm -34.30 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.93776 GHz -42.45 dBm -29.45 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37316 GHz -44.06 dBm -31.06 d&
¥
I J -

Date:
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG1N2419-01B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0104
40 Normal Voltage 0.0049
30 Normal Voltage 0.0115
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0115
0 Normal Voltage 0.0044
PASS
-10 Normal Voltage 0.0044
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0053
20 Maximum Voltage 0.0121
20 Normal Voltage 0.0000
20 Battery End Point 0.0075
Note:
1. Normal Voltage =14 V. ; Battery End Point (BEP) =12 V. ; Maximum Voltage =16 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A26-31 of 31
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1N2419-01B

LTE Band 38

Peak-to-Average Ratio

Mode LTE Band 38 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.99 5.94 6.52 PASS
TEL : 886-3-327-3456 Page Number : A38-1 of 25
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 38/ 20MHz / QPSK

LTE Band 38/ 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum T

Ref Level 30.00 dém  Offset 12,00 d&

Spectrum T

Ref Level 30.00 dém  Offset 12,00 d&

o At 308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz

TRG:IFP

(@153 view

i

[ B

0.0 - - 0.0 -

i\ s s
§ ~ \ ~
Y %
1E . 1E R
% 3
\
. \ . |
1E-04 T - 1E-04 -
| 3 1
\ |

1E . 1E

OF 2.595 GHz ean Pwr + 20.00 dB OF 2.595 GHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000

Mean | Peak | crest | 1% | 19% | opa%e | o010 | Mean | Peak | Crest | 10% | 105 | D% | Do |

Trace 1 [ 2116 dem 27,09 dem 5.93 d8 2.43 0B .26 0B .99 0B 5.54 08 Trace 1 | 20,05 dem 26,78 dbm 6.74 d8 2.99 d8 5.01d8 5.94 d8 5.45 08

Marker Marker
)i J [ il ] (I

LTE Band 38 / 20MHz / 64QAM

Middle Channel / Full RB

Spectrum |5
Ref Level 30.00 cbm  Offset 12,00 db
o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP
(@153 view
[ — |
-
[ S
S
0.0 -
: N
1E -
%
Y
1E-04 - -
\\ 5]
i |
|
OF 2.595 GHz ean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 |
Trace 1 19.09 dBm 26,90 dBm 7.81 d8 3.19 dB 5.19 dB 6.52 dB 7.36 dB
Marker

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

26dB Bandwidth

Mode LTE Band 38 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 496 | 486 | 977 | 963 | 1421  14.33 | 18.82 | 19.14
Mode LTE Band 38 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.92 - 9.63 - | 14.33 - | 1882 | -
TEL : 886-3-327-3456 Page Number 1 A38-3 of 25
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1N2419-01B

LTE Band 38

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

(=] =

Ref Level 30.00 GBm  Offset 12,00 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 12,00 db @ RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 30 aBm ™Il 3.60 dBm
2.59568900 GHz 9634900 GHz
20 - 20 "
y ndB 26.00 dB ndB M1 26.00 dB
w0 A e Wy *‘B’U,\;\,/’v._ﬁv,. 4.955000000 "-’I'Hz 104 Jm N Y N P, Y L vy 4.855000000 'w-u
q factor 523.8] I q factof i 534.8
d / P |
o 0
T
i L
-10 / l -10 d -
\ Y
20 d 20 d
7 1 |
30 f \ 30 3
- N A -
R, A o, P A s .
By Al I ) [ = oA Vil il et ML e
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,595689 GHz 15.30 dBm ndB_down 4.955 MHz ML 2.596349 GHz 13.68 dBm ndB_down 4.BEE MRz
TL 1 2,592522 GHz -10.45 dém ndd 26.00 dB TL L 2.592542 GHz -12.54 dam n 26.00 dB
T2 1 2,597473 GHz -10.40 dam qQ factor 523.8 T2 1 2.597398 GHz -12.42 dam qQ factor 534.9
L U J wa L JU J L]

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 59 dbm)| MI[1] 15.87 dBm
2.5941010 GHz . 2.5958990 GHZ]
20 20 -
¥ — ndi 26.00 dB Y ndB 26.00 dB
- vk YANAW L OB Ve, 9.770000000 MHz| 104 i S VAT PVl Pl WY W -y 9.630000000 MHz
7 Q factor \ 265.5) / Q factor \ 269.6
I | / \
od + 0 di 1 '
T I 2
-10 df 3 Ir -10 de 2 -
i \ | |
20 df .H ! 20 df } \
f \
a0 i 30
A A AN Y e T r~
L y ” S o e e
-4 df 40 d VAl
50 d S0 d
&nd 60 d
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,594101 GHz 15.99 dam nd8 down 9.7 MHz ML 2.505899 GHz 15.87 dam nd8 down 9.63 WHZ
T 1 2,590065 GHz -10.30 dBm nd8 26.00 d TL L 2.550185 GHz -10.42 dbm nd8 26.00 dB
T2 1 2,599835 GHz -9.22 dBm Q factor 265.5 T2 1 2.599815 GHz -10.05 dém Q factor 269.6
L U J wa L JU J L]

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5.81 dBm)| ™M1[1] 13.19 dBm)
2.5895750 GHz 2.5926920 GHZ]
= nd 26.00 dB @ 1 26.00 dB
104 y VAT NN Y WA W 14.206000000 sz 104 . e XA o . 14.326000000 MHZ
] tor \ 182.3) 7 ! 181.0
| [ |
od 0 d If +
10 df -10 o
/ |
204 J{’ 20d ,
£ P L - e Ay |
ol et LW e e i L el At YY) AT Y
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,589575 GHz 15.81 dBm nd@ down 14.206 MHz M1 2.592692 GHz 13.19 dBm nd@ down 14,326 MHZ
T 1 2,587957 GHz -6.65 dBm nd8 26.00 dB TL L 2,587927 GHz -11.76 dm 26,00 d8
T2 1 2.602163 GHz -10.02 dBm Q factor 182.3 T2 1 2.602253 GHz -12.98 dém 181.0
L U J wa L JU J L]

TEL : 886-3-327-3456 Page Number 1 A38-4 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 38

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.80 dBm) ™M1[1] 13.09 dBm)
2.6026720 GHz 2.5910840 GHZ]
= nd N 26.00 dB @ nd 26.00 dB
d M e A BMns, o [0 18.821000000 MHz " - P ” By " 19.141000000 MHZ
o ’r v " Kby 1 138.3 i VA T IR e ATAR T (AT A 135.4
/
od od +
| 1 s /
-10 df I ‘I -10 =
20d 204d {
20 - 20 ] )
[ ., / \
Ry P o for Rl ey f T
\f I PN L sy ~ I by Mg} fe AU A e,
-40 di E R
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.602672 GHz 14.80 dBm nd@ down 18.821 MH2 M1 2.591084 GHz 13.09 dBm nd@ down 19,141 MHZ
T 1 2,58549 GHz -11.60 dam nd8 26.00 dB TL L 2,58541 GHz -13.08 dBm n 26,00 d8
T2 1 2.604311 GHz -12.08 dém Q factor 138.3 T2 1 2.60455 GHz -12.43 dém Q factor 135.4
L U J wa L JU J L]

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.48 dBm) ™M1[1] 14.42 dBm)
2.59719800 GHz 2.5986960 GHZ]
= ndB ,l 26.00 dB)| @ ndB "'\ 26.00 dB|
» o BW o] 4.915000000 MHZz " AL S o o B ) 9.630000000 MHZ|
1w f Cis s vl | 528.4) e 7 afugor T\ 269.8
od \ od f
| |98
-1 d I = 10 di %
! |
204 If 20d f
/ A /
-an — = A0
SNV \O | AN Y b Vaav A
40 df - -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.597198 GHz 13.48 dam nd8 down 4.915 MHz ML 2.508696 GHz 14,42 dBm nd8 down 9.63 WHZ
T 1 2,592572 GHz -12.63 dbm nd8 26.00 dB TL L 2,500185 GHz -10.79 dBm nd8 26,00 d8
T2 1 2,597488 GHz -12.27 dém Q factor 528.4 T2 1 2.599815 GHz -11.64 ddm Q factor 269.8
L U J wa L JU J L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.74 dBm) ™M1[1] 12.02 dBm)
2.5976370 GHz 2.5995550 GHz]
= nin 26.00 dB @ Ny 26.00 dB
. W 14.326000000 MHz| " BwX - 18.821000000 MHz
10 I T fattor” 181.9 10 - Ao \‘m.‘ﬁ,nklv\,\ 138.1
od I 0d f |
/
R 0 10 di o 1IT
/ ¥
20d 3 20d + !
0 ; /
E g » ~
o o \ Ve W,
I~ W v I f w
] il e e g ’ Ve N
40 -40
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
ype | Ref | Tre -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Tr K-val ¥-val Functi Function Result T Ref | Tr X-val ¥-val Functi Function Result
M1 1 2,597637 GHz 12.74 dBm nd@ down 14.326 MH2 M1 2.599555 GHz 12.02 dBm nd@ down 18,821 MHZ
T 1 2,587777 GHz -12.89 dbm nd8 26.00 dB TL L 2,58548 GHz -13.66 dm 26,00 d8
T2 1 2.602103 GHz -13.37 dém Q factor 1B1.3 T2 1 2.604311 GHz -13.31 dém 138.1
L U J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

Occupied Bandwidth

Mode LTE Band 38 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 451 | 446 | 897 | 9.03 | 13.40  13.40 | 17.86 | 17.90
Mode LTE Band 38 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.49 - 9.01 - | 13.43 - 1782 -
TEL : 886-3-327-3456 Page Number : A38-6 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 38

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I

o o
Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.6a dBm) ™M1[1 14.92 dBm)
9473000 GHz 447100 GHz
= ¥ Occ B 4.505404505 MHz @ 4.455544456 MHz
. N S BUAR A A N . L ln r o A2
10 i = 10 w
1
od 0 d
J
-10 d - -10 de
{ i
204 I,‘ “I 20d -
a0 ! \ 30 .
S / ] [~
N hoied LAY SR e g el oon e
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50473 GHz 15.63 dam ML 2.504471 GHz 14,92 dBm
T 1 2,5927522 GHz 9.31 dBm Oce Bw 4.505494505 MHz TL L 25927722 GHz 7.34 dBm Oce Bw 4.455544456 MHz
T2 1 2.5972577 GHz 8.43 dam T2 1 2.5072278 GHz 7.87 dam

L U

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.40 dBm) ™M1[1] 17.02 dBm)
0 s 2.5931620 GHz - 2.5934420 GHZ]
Ix £.971028971 MHz Occ B 9.030969031 MHZ
oW T A
104 10 4 {L Pa¥al ARV T :
e / \ o / |
/ | / \
-10 df T -10 d T
\
204 j 20d ,J‘ l\
/ N Noa A / \
a0 T 30 ra - :
7~ U P -
] \ o VA A
ol 40 d v
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.593162 GHz 16.40 dam ML 2.503442 GHz 17.02 dam
T 1 2,5905245 GHz 10.84 dBm Oce Bw £.971028971 MHz TL L 25004645 GHz 9.45 dBm Oce Bw 9.030969031 MHz
T2 1 2,5994955 GHz 9.5 dam T2 1 25094955 GHz 8.71 dam

L U

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
M1[1] Mi1[1]
20 20 2
- 13.996605397 MHz 13.996603397 MHz
1 w L T 1 - T2
104 10 (it o SN e f Ak 10 4 | A, - ¥ 2
| | 7 ~ \
od | 0d | |
| \ '
-1 d L 10 d i" ‘\
/ | \
20 d 20 di & T
/ \ \
30 - T T
P 2 aktuks e AT At e . e,
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596139 GHz 15.30 dam ML 2.503322 GHz 13.39 dam
T 1 25862667 GHz 9.10 dBm Oce Bw 13.396603397 MHz TL L 2.5853167 GHz 8.65 dBm Oce Bw 13.396603397 MHz
T2 1 26016833 GHz 8.46 dam T2 1 2.5017133 GHz 8.08 dam
L U J L JU J L]
TEL : 886-3-327-3456 Page Number 1 A38-7 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N2419-01B

LTE Band 38

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

L I

o o
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 ™M1[1 37 dBm
- . - 2.5983170 GHZ]
17.862137862 MHz Gcc B 17.902097902 MHz
1 >
d faa! VL b o 4t Tl
10 i = 7 1 10 7 FR STV e e l
ad ‘ L o0d ‘J |
10 d - -10 di I
i | i |
20 df I 4 20 df { |
7 1 i
J \ J \
Lo Y YA AR TN (N h [ PR LY
-40 d
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2508237 GHz 13.37 dam ML 2.508317 GHz 13.37 dam
T 1 2,5860939 GHz 9.30 dBm Oce Bw 17.862137862 MHz TL L 2,586049 GHz 8.20 dBm Oce Bw 17.902097902 MHz
T2 1 2.603951 GHz 8.54 dam T2 1 2.503951 GHz 8.17 dam

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

L I

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT 1845 @ VBW 300kHz  Mode Auto FFT o Att a0 dE SWT  12.6ps @ VBW 1 MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1P Miax (e 17x Max
MI[1] 14.91 dBm
2. 5100 GHz 2.5977170 GHz]
20 W1 4.485514486 MHz @ i 9.010989011 MHz
| X T \ -
g y . _ w22 0d - ot &
/ | / \
od 0 d
] v ]
“ ] a
10 df . -10d T
\ /
204 - 20d i 1
3 f |
30 -30 - —T 5
P g . e S TN PP
-40 -40 de
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.593561 GHz 13.28 dam ML 2.507717 GHz 14.91 dBm
T 1 2,5927622 GHz 7.13 dbm Oce Bw 4,485514456 MHz TL L 25005045 GHz 8.05 dBm Oce Bw 9.010969011 MHz
T2 1 2.5972478 GHz 7.62 darm T2 1 2.5995155 GHz 7.98 darm

L U

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

L I

Spectrum pectrum
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
13.75 dBm) ™M1[1 11.53 dBm)
0 2.5966180 GHZ| - 2.5957190 GHz
T 13426575427 MHz 17.822177822 MHz
10d = el s — S e 104d A x -
7 v v AT T LAV ey
/ | |
od 0 d
/ \ |
-10 + -10 df + T
/ |
2 [ o / \
20 d 20 1
-30 =20 /
RV R P Lo Al hfe] -
04 i 40 d Y ~f
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 90.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596618 GHz 13.75 dam ML 2.595719 GHz 11.53 dsm
TL 1 2,5682867 GHz 6.61 dBm Oce Bw 13.426573427 MHz TL L 2.5861289 GHz 6.63 dBm Oce Bw 17.822177822 MHz
T2 1 2.6017133 GHz 6.64 dam T2 1 2.503951 GHz 6.66 dam

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1N2419-01B

Conducted Band Edge

LTE Band 38/ 5MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 HEFJH sPURIOUS ) INE_ABS PABS n 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem ” 10 dBm -
ode 1\ 0 dem J
-10 dam ] \ -10 dem J‘
SPURIDUS_LINE_ABS L 20 dém ‘ [
-30 dBm L -30 dem
-40 dBm: W e A — Bm el . TR i "
-50 dem -50
60 dam -50 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[ 'start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.504 GHz 1.000 tiHz 2:56386 GHz -39.46 dBm -14.46 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61968 GHz 20.64 dbrm -9.16 de
2,564 GHz 2.565 GHz 1.000 MHz 2.56446 GHz -38.75 dém -25.75 d8 2 620 GH= 2621 GHe 100,000 kHz 2 62000 GHz 1601 dBm 601 d8
2.565 GHz 2.569 GHz 1.000 MHz 2.56896 GHz -31.68 dém -21.68 dé 2.621 GHz 2.625 GHz 1,000 MHz 2.62109 GHz -30.16 dbm -20.16 db
2,569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -15.36 dém -5.36 dB 5 655 GHe 2896 GHz 1,000 Mz 262572 GHz ~38.00 dBm 2509 de
2,570 GHz 2,575 GHz 100,000 kHz 2,57037 GHz 21.62 dem -8.18 dB .626 GHz 5845 GHz 1.000 MHz 5 62606 GHe ~30.07 cbm 1407 db
T
) ) j [ >

Lowest Band Edge / Full RB Highest Band Edge / Full RB
m [%] Spectrum

Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.00 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 vgPuwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS
10 dBm 10 dBm
0de f FdBrr \
-10 dem . I 10 dBm l
SPURIOUS_LINE_ABS l 20 dBm \ [
-30 dém P -30 dBm
-40 dom, SO J 40 dBmf% W
-50 dem -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.504 GHz 1,000 MHz 256251 GHz -37.16 dém -12.16 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61646 GHz 7.67 dbm -22.33 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56494 GHz -36.73 dBm -23.73 d8 2.620 GHz 2.621 GHz 100,000 kHz 2.62000 GHz -25.15 dBm -15.15 dB
2565 GHz 2.569 GHz 1.000 MHz 256873 GHz -28.44 dBm -18.44 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62303 GHz -30.94 dem -20.94 d&
2.569 GHz 2.570 GHz 100,000 kHz 2.56999 GHz -26.64 dBm -16.64 dB 5 525 CH= 2896 GHz 1,000 MHz 262577 GHz 3755 dBm o4cade
2.570 GHz 2.575 GHz 100,000 kHz 2.57330 GHz 7.90 dBm -22.10 dB 5 856 GHz 5845 GHz 1,000 Mz 562612 GHe ~38.07 cbm 1307 db
Y
I 1 P
Date: 19.JAN.2022 06:42:20
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1N2419-01B

LTE Band 38 / 5MHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum = s um

Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.00 de Mode Auto Sweep

5GL Count 100/100 SGL Count 100,100

@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHE GLNEKABS_ PARS

o0 dh’_u! sPURIOUS ) INE_ABS PABS 20 dhi‘\L.‘P' SPURIOUS _LINE_ABS PASS

10 dBm ﬂ\ 10 dBm !

ode l 0dBm Jl

-10 dem . \ -10 dBm '

SPURIOUS_LINE_ABS \ 20 dém .‘ L [

-30 dam n -30 dBm

-40 dBm = . v = i -4f dBm e T T e e TS

-50 dem

-60 dem -60 dBm

Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[| Start 2.615 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.504 GHz 1.000 tiHz 2:56389 GHz -40.02 dBm -15.02 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61965 GHz 20.26 dBm -9.74 de
2.564 GHz 2.565 GHz 1.000 MHz 2.56438 GHz -38.09 deém -25.00 dB 2620 GHz 2.621 GHz 100,000 kHz 262001 GHe 16 46 dbm 6 46 dB
2.565 GHz 2.569 GHz 1.000 MHz 256897 GHz -91.97 dém -21.97 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62117 GHz -31.46 dem -21.45 dB
2.569 GHz 2.570 GHz 100,000 kHz 2.56999 GHz -17.97 dBm -7.97 dB 5 525 CH= 2896 GHz 1,000 MHz 262589 GHz 3783 dBm 2483 de
2.570 GHz 2.575 GHz 100.000 kHz 2.57033 GHz 20.50 dBm -9.50 d& 2.626 GHz 2.645 GHz 1.000 MHz 2.62610 GHz -39.31 dBm -14.31 dB
Y
Il we j [ >
Date 02! 05:40:48

Lowest Band Edge / Full RB Highest Band Edge / Full RB
[%] Spectrum

Spectru

Ref Level 30.00 dBm  Offset 16.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 16.00 di Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr (@1 svgPwr

Limit fheck PAES | SPURIGNIECHHEKABS PABS

20 chife_BPURIOUS LINE_ABS PAES 20 abjpe—_bPURIOUS LINE ABS PASS

10 dBm 10 dBm

o de ‘

-10 dBm T l

SPURIDUS_LINE_ABS \ |

-30 dBm P

Lo M

-40 dBm -40 dBm

-50 dBm -50 dBm

-60 dBm -60 dBm

Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56282 GHz -37.60 dBm -12.60 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61909 GHz .29 dbm -23.71 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56485 GHz -35.04 dém -22.04 d8 2.620 GHz 2.621 GHz 100.000 kHz 2.62001 GHz -26.02 dBm -16.02 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56816 GHz -28.67 d&m -18.67 dé 2.621 GHz 2.625 GHz 1,000 MHz 2.62209 GHz -30.73 dBm -20.73 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.56959 GHz -27.04 dBm -17.04 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62510 GHz 36,64 dBm Z23.64 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57170 GHz £.92 dem -23.02 d8 2,626 GHz 2.645 GHz 1.000 MHz 2.62662 GHz -37.84 dbm -12.84 dB
\
) i )
Date: 19.JAN.2022 05:42 Date: 19.
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1N2419-01B

LTE Band 38 / 5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dém ﬂ\ 10 dBm ‘ 1
ode l 0 dem
-10 dam . \ -10 dem ’I
SPURIDUS_LINE_ABS ‘ -20 dem J l [
.30 dom n -30 dem
-40 dBm - -40 dBm 2 g T— . :
-50 dBm
60 dam -50 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[ 'start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.504 GHz 1.000 tiHz 2:56308 GHz -39.51 dBm -14.51 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61964 GHz 19.63 dBm -10.37 dB
2,564 GHz 2.565 GHz 1.000 MHz 2.56409 GHz -39,20 dém -26.20 de 2620 GHz 2621 GHe 100,000 kHz 2 62003 GHe 18,32 dbm 532 ds
2.565 GHz 2.569 GHz 1.000 MHz 2.56890 GHz -31.49 dém -21.48 dg 2.621 GHz 2.625 GHz 1,000 MHz 2.62100 GHz -31.25 dbm -21.25 db
2,569 GHz 2.570 GHz 100,000 kHz 2.56999 GHz -19.63 dém -9.63 dB 5 525 CH= 2896 GHz 1,000 MHz 262582 GHz 38 5¢ dBm 25 te de
2.570 GHz 2.575 GHz 100.000 kHz 2.57034 GHz 19.45 dBm -10.55 dB 2,626 GHz 2,645 GHz 1,000 MHz 262617 GHz -35.70 dBm -14.70 dB
T
) v j [ >

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS
10 dem 10 dém
0d L ik, dBm b
-10 dam . ‘, 10 dem \
SPURIDUS_LINE_ABS I 20 dBm \ [
-30 dam i -30 dem
...WW |
40 dBm 40 dBm
50 dBm 50 dem
-60 dBm -50 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[ 'start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2:545 GHz 2.564 GHz 1.000 MHz 2.56400 GHz -36.64 dBm -11.64 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61712 GHz 5.22 dBm ~24.78 db
2.564 Gz 2.565 GHz 1.000 MHz 2.56483 GHz -35.09 dBm -22.08 d8 2.620 GHz 2.621 GHz 100,000 kHz 2.62000 GHz -28.12 dBm -18.12 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56889 GHz -28.84 dBm -18.84 dB 2.621 GHz 2.625 GHz 1.000 MHz 2.62210 GHz -32.00 dBm -22.00 d&
2,569 GHz 2.570 GHz 100,000 kHz 256999 GHz -27.13 dém -17.19 dB 5 525 CH= 2896 GHz 1,000 MHz 262508 GHz 36 91 dBm 2391 db
2.570 GHz 2.575 GHz 100.000 kHz 2.57137 GHz £.60 dem -23.40 dB 2,626 GHz 2,645 GHz 1,000 MHz 2,62608 GHz -37.45 dbm -12.45 db
i T

i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 38/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum || spectrum =
Ref Level 30.00 dBm  Offset 16.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 16.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 dvgPwr
Limit ¢heck PAES | SPURIGLUE CHEEKARS _ MAI-;_“
on dhlpe_$PURIOUS LINE ABS BASS 20 dbipe_bPURIOUS }INE AF PABS
10 dBm Jﬂi 10 dBm H
0 de r \ 0 dBm I \
-10 d8m T ! \ -10 dBm f \
AN AR = §
SPURIOUS_LINE_ABS | l “ 20 dém j
-30 dBm i -30 dBm:
40 dem N Sl .LM‘.I'“\ J‘l L 40 dBm L —
50 dom M-u.‘,. P!wﬁ
-60 dBm -60 dBm:
Start 2.545 GHz 10005 pts Stop 2.58 GHz | || start 2.61 GHz 10005 pts Stap 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | aAlimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
2:545 GHz 2.560 GHz 1.000 MHz 2.55957 GHz -38.90 dBm -13.90 d8& 2,610 GHz 2,620 GHz 100.000 kHz 2,61940 GHz 20.87 dBm -9.13 dB.
2.560 GHz 2.565 GHz 1.000 MHz 2.56391 GHz -36.54 dBm -23.54 dB 2,620 GHz 2,621 GHz 200.000 kHz 2,62001 GHz -18,14 dém -0.14 de
2,565 GHz 2.569 GHz 1.000 MHz 2,56894 GHz -34.38 dBm -24.38 di 2,621 GHz 2,625 GHz 1.000 MHz 2,62113 GHz -30.80 dBm -20.80 dB
2.560 GHz 2.570 GHz 200.000 kHz 2.56998 GHz -19.77 dém -9.77 dB 2.625 GHz 2.630 GHz 1.000 MHz 2.62582 GHz ~37.80 dem 24.90 db
2.570 GHz 2.580 GHz 100.000 kHz 2.57059 GHz 20.82 dBm -0.18 dB 2.630 GHz 2.645 GHz 1.000 MHz 2.63151 GHz Z40.88 dBm “15.98 dB
T
) ] [ ] w

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m ] o
Spectru I:%:l Spectrum ]
Ref Level 30.00 dBm  Offset 16.00 dB Mode Auto Sweep Ref Level 30.00 dem Offset 16.00 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit ¢heck PAES | SPURIGLUE CHEEKARS _ MAI-;_H
o0 dhifie _BPURIOUS LINE_ABS PASS 20 ghife_BPURIOUS LINE ABS PARS
10 dBm 10 dgm
0 dB ,’ — “'"1} E{ﬁam i
-10 dBm T } ] 0 dBm \
e \
SPURIOUS_LINE_ABS | J 0 dém \
-30 dBm } 30 dBm
. I i LA L L L
e
a0 d et 40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | ALimit
2.545 GHz 2.560 GHz 1.000 MHz 2.55505 GHz -37.57 dBm -12.57 dB 2,610 GHz 2.620 GHz 100.000 kHz 261511 GHz 3.80 dBm -26.20 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56297 GHz -32.84 dém -19.84 de 2.620 GHz 2.621 GHz 200.000 kkiz 2.62001 GHz -20.01 dem -19.01 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56816 GHz -31.98 dBm -21.98 d& 2,621 GHz 2,625 GHz 1.000 MHz 2,62137 GHz -33.08 dBm -23.08 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56959 GHz -28.83 dBm -18.83 dB 2,625 GHz 2.630 GHz 1.000 MHz 2.62519 GHz 233,48 dBm 20,48 db
2,570 GHz 2.580 GHz 100,000 kHz 2.57106 GHz 4,50 dBm -25.50 dB 2,630 GHz 2.645 GHz 1.000 MHz 2,63429 GHz -39.08 dBm ~14.08 dB
\
] [ ) (]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 38/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

(=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.00 dB Mode Auto Sweep

Spectrum

Ref Level 20.00 d&m
SGL Count 100/100

Offset 16,00 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES | SPURIGLUE CHEEKARS _ MAI-;_“
20 dbine_bPURIOUS | INE_ABS pAkS 20 dbfRe_BPURIOUS LINE ABS PARS
10 dBm ﬂ 10 dém H
i i
-10 dBm T r l -10 dBm. I, \
SPURIOUS_LINE_ABS | L 20 dem J
-30 dBm F -30 dBm: y
-40 dBm e wortt s Lt | 40 dBm— e
-50 dem w
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.58 GHz ||| 'start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | aAlimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
2.545 GHz 2.560 GHz 1.000 MHz 2.55930 GHz -40.27 dBm -15.27 d& 2,610 GHz 2.620 GHz 100.000 kHz 261941 GHz 20.11 dBm -9.99 dB
2,560 GHz 2.565 GHz 1.000 MHz 2.56451 GHz -37.32 dém -24.32 de 2,620 GHz 2,621 GHz 200.000 kHz 2,62000 GHz -20.20 dem -10.20 d8
2,565 GHz 2.569 GHz 1.000 MHz 2,56897 GHz -34.86 dBm -24.86 d& 2,621 GHz 2,625 GHz 1.000 MHz 2,62105 GHz -28.31 dbm -19.31 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56958 GHz -21.52 dBm -11.52 dB 2,625 GHz 2.630 GHz 1.000 MHz 2.62562 GHz -37.88 deém -24.98 db
2,570 GHz 2.580 GHz 100,000 kHz 2.57059 GHz 20.04 dBm -9.96 d& 2,630 GHz 2.645 GHz 1.000 MHz 2,63030 GHz 40,27 dBm “15.27 dB
\
) o ) ]
L
Date AN.2022 05:51:33 hate: 19. 06:45:44

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.00 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 d8m
SGL Count 1004100

Offset 16.00 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES | SPURIGLUE CHEEKARS _ MAI-;_H
20 dhipe_§PURIOUS LINE ABS PABS 20 dbiRe_BPURIOUS LINE ABS PABS
10 dBm 10 dgm
0de fo oy " (230 I
-10 dBm T ‘I } I: dBm :
e | i \ — T
SPURIOUS_LINE_ARS | I 0 dém \
-30 dBm 30 dBm
P | M—“—"“"‘"“"‘“--.,.
40 gl 40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | aAlimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
2.545 GHz 2.560 GHz 1.000 MHz 255880 GHz -36.93 dBm -11.93 dB 2,610 GHz 2.620 GHz 100.000 kHz 261461 GHz 2.95 dBm -27.05 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56486 GHz -31.91 dBm -18.91 dB 2,620 GHz 2.621 GHz 200.000 kHz 2,62000 GHz -30.35 dem -20.35 dB
2.565 GHz 2.569 GHz 1.000 MHz 256714 GHz -32.09 dém -22.00 d& 2,621 GHz 2,625 GHz 1.000 MHz 2,62289 GHz -33.09 dém -23.09 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.57000 GHz -30.61 dBm -20.61 dB 2,625 GHz 2.630 GHz 1.000 MHz 2.62540 GHz ~33.32 dBm ~20.32 db
2,570 GHz 2.580 GHz 100,000 kHz 2.57063 GHz 3.58 dBm -26.42 dB 2,630 GHz 2.645 GHz 1.000 MHz 2,63003 GHz -38.16 dBm ~13.16 dB
\
] [ ) ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 38/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum || spectrum =
Ref Level 20.00 dém  Offset 16.00 dB Mode Auto Sweep Ref Level 20.00 dem  Offset 16,00 d& Mode 4uto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 dvgPwr
Limit ¢heck PAES | SPURIGLUE CHEEKARS _ MAI-;_“
o0 dhifie _BPURIOUS LINE_ABS BASS 20 dbiRe_BPURIOUS LINE ABS PABS
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0 de J \ 0 dBm ’ 'l
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SPURIGUS_LINE_ABS | ‘{ ‘ 20 dém j
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-60 dBm -60 dBm:
Start 2.545 GHz 10005 pts Stop 2.58 GHz | || Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency PowerAbs | Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
2:545 GHz 2.560 GHz 1.000 MHz 2.55885 GHz -40.53 dBm -15.53 d8 2,610 GHz 2,620 GHz 100.000 kHz 2,61939 GHz 19.16 dBm -10.92 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56427 GHz -38.13 dBm -25.13 dB 2,620 GHz 2,621 GHz 200.000 kHz 2,62000 GHz -18.73 dém -6.73 d&
2,565 GHz 2.569 GHz 1.000 MHz 2,56893 GHz -36.29 dém -26.29 di 2,621 GHz 2,625 GHz 1.000 MHz 2,62102 GHz -32.39 dBm -22.30 d8
2.560 GHz 2.570 GHz 200.000 kHz 2.56995 GHz -23.44 dBm -13.44 dB 2.625 GHz 2.630 GHz 1.000 MHz 2.62539 GHz 238,10 dem 2510 db
2.570 GHz 2.580 GHz 100.000 kHz 2.57060 GHz 19.39 dém -10.61 dB 2.630 GHz 2.645 GHz 1.000 MHz 2.63047 GHz 41.20 dBm C16.20 d8
T
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DPats 2022 05:4B:12 ate: 19. 06:46:44
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Highest Band Edge / Full RB

] o
Spectru || spectrum ]
Ref Level 30.00 dBm  Offset 16.00 dB Mode Auto Sweep Ref Level 30.00 dem Offset 16.00 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | aAlimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
2.545 GHz 2.560 GHz 1.000 MHz 2.55931 GHz -37.23 dBm -12.23 dB 2,610 GHz 2.620 GHz 100.000 kHz 261654 GHz 1.91 dBm -28.09 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56479 GHz -32.17 dBm -19.17 d& 2,620 GHz 2.621 GHz 200.000 kHz 2,62001 GHz -31.26 dem -21.26 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56797 GHz -31.61 dém -21.61 d& 2,621 GHz 2,625 GHz 1.000 MHz 2,62392 GHz -34,13 dBém -24,13 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56959 GHz -32.81 dBm -22.81 dB 2,625 GHz 2.630 GHz 1.000 MHz 2.62558 GHz ~34.61 dBm ~21.61 dB
2,570 GHz 2.580 GHz 100,000 kHz 2.57491 GHz 2,58 dBm -27.42 dB 2,630 GHz 2.645 GHz 1.000 MHz 2,63012 GHz -38.02 dBm ~14.02 dB
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LTE Band 38/ 15MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
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60 dem -60 dBm
Start 2.545 GHz 10005 pts Stop 2.585 GHz || [ start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2:545 GHz 2,565 GHz 1.000 MHz 2.55452 GHz -41.49 dBm -16.49 d8 2.605 GHz 2.620 GHz 100.000 kHz 2.61819 GHz 20.77 dBm -5.23 db
2.555 Gz 2.565 GHz 1.000 MHz 2.56492 GHz -36.11 dBm -23.11 d8 2.620 GHz 2.621 GHz 300.000 kHz 2.62000 GHz -19.48 dBm -9.48 d8
2.565 GHz 2.569 GHz 1.000 MHz 2.56877 GHz -30.18 dBm -20.18 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62100 GHz -29.60 dbm ~19.60 db
2.569 GHz 2.570 GHz 300,000 kHz 2.56999 GHz -19.54 dBm -9.54 dB 5 525 CH= 2635 GHe 1,000 MHz 5 62556 CHe 36 24 dBm 2324 db
2.570 GHz 2.585 GHz 100.000 kHz 2.57087 GHz 20.79 dBm -9.21 d& 2.635 GHz 2.645 GHz 1.000 MHz 2.63597 GHz -42.10 dBm -17.10 dB
Y
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Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr @1 AvgPwr
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Start 2.545 GHz 10005 pts Stop 2.585 GHz || [ start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.565 GHz 1.000 tiHz 255096 GHz -38.63 dBm -13.63 d8 2.605 GHz 2.620 GHz 100.000 kHz 2.61753 GHz 2.56 dBm -27.44 dB
2.555 GHz 2.565 GHz 1.000 MHz 2.55964 GHz -35.34 dém -22.34 d& 2.620 GHz 2.621 GHz 300.000 kHz 2.62001 GHz -31.12 dBm -21.12 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56833 GHz -33.98 dém -23.98 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62153 GHz -32.74 dbm —p2.74 db
2,569 GHz 2.570 GHz 300.000 kHz 2.57000 GHz -31.40 dém -21.40 dB 5 525 CH= 2635 Ghz 1,000 MHz 5 62560 CHe 3371 dBm 2071 db
2.570 GHz 2.585 GHz 100.000 kHz 2.57220 GHz 2.85 dem -27.15 dB 2,635 GHz 2,645 GHz 1,000 MHz 2,64260 GHz -40.53 dBm -15.53 db
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LTE Band 38/ 15MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um

Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.00 de Mode Auto Sweep
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Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.565 GHz 1.000 tiHz 255301 GHz -41.25 dBm -16.25 d8 2.605 GHz 2.620 GHz 100.000 kHz 2.61913 GHz 20.01 dbrm -5.99 de
2,555 GHz 2.565 GHz 1.000 MHz 256462 GHz -28.64 dem -23.64 d& 2620 GHz 2621 GHe 300,000 kHz 2 62000 GHz 19,91 dbm o 91 d8
2.565 GHz 2.569 GHz 1.000 MHz 2.56000 GHz -20.41 dém -19.41 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62100 GHz -30.31 dbm -20.31 dB
2,569 GHz 2.570 GHz 300.000 kHz 2.56999 GHz -21.27 dém -11.27 dB 5 525 CH= 2635 GHe 1,000 MHz 262545 GHZ 3653 dBm 2363 de
2.570 GHz 2.585 GHz 100.000 kHz 2.57086 GHz 20.58 dBm -9.32 d& 2.635 GHz 2.645 GHz 1.000 MHz 2.63543 GHz -42.01 dBm -17.01 dB
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Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrul
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2546 GHz £.565 GHz 1,000 MHz 255411 GHz -37.38 dBm -12.38 d8 2.605 GHz 2.620 GHz 100.000 kHz 2.61186 GHz 1.70 dbrm -26.30 dB
2.555 GHz 2.565 GHz 1.000 MHz 2.56273 GHz -33.81 dBm -20.81 d& 2.620 GHz 2.621 GHz 300.000 kHz 2.62002 GHz -32.07 dBm -22.07 dB
2565 GHz 2.569 GHz 1.000 MHz 256720 GHz -34.54 dBm -24.54 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62350 GHz -34.83 dBm -24.83 dB
2.569 GHz 2.570 GHz 300,000 kHz 2.56999 GHz -32.15 dBm -22.15 dB 5 525 CH= 2635 GHe 1,000 MHz 262556 GHZ 34 99 dBm 2109 de
2.570 Ghz 2.585 GHz 100.000 kHz 2.57357 GHz 2.06 ddm -27.94 dB 2.535 GHz 2.645 GHz 1,000 MHz 2.63553 GHz -39.88 dBm -14.88 dB
Y
I it i
Date: 19.JAN.2022 06€:02 Date: 19.

TEL : 886-3-327-3456 Page Number 1 A38-16 of 25

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG1N2419-01B

LTE Band 38/ 15MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.00 de Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2:545 GHz 2,565 GHz 1.000 MHz 2.55445 GHz -41.29 dBm -16.29 d8 2.605 GHz 2.620 GHz 100.000 kHz 2.61811 GHz 19.07 dBm -10.93 db
2.555 GHz 2.565 GHz 1.000 MHz 2.56489 GHz -36.57 dém -23.57 d 2.620 GHz 2.621 GHz 300.000 kHz 2,62000 GHz -21.85 dBm -11.85 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56887 GHz -32.04 dém -22.04 dg 2.621 GHz 2.625 GHz 1,000 MHz 2.62106 GHz -29.93 dbm -19.93 db
2.569 GHz 2.570 GHz 300,000 kHz 2.57000 GHz -21.11 dBm -11.11 dB 5 525 CH= 2635 Ghz 1,000 MHz 62537 o= 3705 dBm 2405 db
2.570 GHz 2.585 GHz 100.000 kHz 2.57084 GHz 19.29 dBm -10.71 dB 2,635 GHz 2,645 GHz 1,000 MHz 2,63556 GHz -42.11 dbm -17.11 dB
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Spectru
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.565 GHz 1.000 tiHz 255401 GHz -37.66 dBm -12.66 d8 2.605 GHz 2.620 GHz 100.000 kHz 2.61173 GHz 0.61 dBm -29.39 dB
2.555 GHz 2.565 GHz 1.000 MHz 2.56442 GHz -33.55 dém -20.55 d& 2.620 GHz 2.621 GHz 300.000 kHz 2,62000 GHz -34.02 dBm -24.02 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56770 GHz -34.35 dBm -24.35 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62429 GHz -36.47 dbm -26.47 dB
2,569 GHz 2.570 GHz 300.000 kHz 2.56999 GHz -34.33 dém -24.33 dB 5 525 CH= 2635 GHe 1,000 MHz 62577 oHe 36 24 dBm 2324 db
2.570 GHz 2.585 GHz 100.000 kHz 2.57233 GHz 1.01 d8m -28.09 d& 2,635 GHz 2,645 GHz 1,000 MHz 263517 GHz -35.90 dBm -14.90 db

]" 1

Date: 19.JAN.2022 06:06:08

i

Date: 19.

TEL : 886-3-327-3456 Page Number 1 A38-17 of 25
FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG1N2419-01B

LTE Band 38/ 20MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.00 de Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2:545 GHz 2.560 GHz 1.000 MHz 2.54981 GHz -41.62 dBm -16.62 d8 2.600 GHz 2.620 GHz 100.000 kHz 2.61892 GHz 20.43 dBm ~5.57 db
2.550 Gz 2.565 GHz 1.000 MHz 2.56483 GHz -34.03 dBm -21.03 d8 2.620 GHz 2.621 GHz 500,000 kHz 2.62000 GHz -16.81 dBm -6.51 d8
2.565 GHz 2.569 GHz 1.000 MHz 2.56877 GHz -30.23 dém -20.23 dé 2.621 GHz 2.625 GHz 1,000 MHz 2.62105 GHz -26.86 dbm ~15.96 db
2,569 GHz 2.570 GHz 500.000 kHz 2.,57000 GHz -18.56 dém -8.56 dB 5 525 CH= 2640 GHz 1,000 MHz 262518 GHz ~35.92 dBm 2292 db
2.570 GHz 2.590 GHz 100.000 kHz 2.57108 GHz 21.25 dem -8.55 dB 2,640 GHz 2,645 GHz 1,000 MHz 2,64323 GHz -41.83 dbm -16.83 db
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Spectru
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.00 de Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2:545 GHz 2.560 GHz 1.000 MHz 2.54948 GHz -37.88 dBm -12.88 d8 2.600 GHz 2.620 GHz 100.000 kHz 2.61271 GHz 1.96 dbm -26.04 db
2.550 GHz 2.565 GHz 1.000 MHz 2.55769 GHz -32.28 dém -19.26 de 2.620 GHz 2.621 GHz 500.000 kHz 2,62006 GHz -29.90 dBm -19.90 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56885 GHz -33.78 dém -23.78 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62198 GHz -31.59 dbm -21.50 dB
2,569 GHz 2.570 GHz 500.000 kHz 2.56997 GHz -31.08 dém -21.08 dB 5 525 CH= 2640 GHz 1,000 MHz 62861 CHe 3237 dBm “15.37 db
2.570 GHz 2.590 GHz 100.000 kHz 2.57831 GHz 1.50 d8m -28.40 dB 2,640 GHz 2,645 GHz 1,000 MHz 2,64314 GHz -39.87 dbm -14.87 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 38/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.00 de Mode Auto Sweep
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Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2:545 GHz 2.560 GHz 1.000 MHz 2.54948 GHz -41.77 dBm -16.77 d8 2.600 GHz 2.620 GHz 100.000 kHz 2.61890 GHz 19.52 dbm ~10.48 db
2.550 Gz 2.565 GHz 1.000 MHz 2.56477 GHz -34.07 dBm -21.97 d8 2.620 GHz 2.621 GHz 500,000 kHz 2.62000 GHz -17.00 dBm -7.00 de
2.565 GHz 2.569 GHz 1.000 MHz 256897 GHz -28.58 dém -18.58 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62185 GHz -30.72 dem -20.72 dB
2,569 GHz 2.570 GHz 500.000 kHz 2.56997 GHz -15.03 dém -9.09 dB 5 525 CH= 2640 GHz 1,000 MHz 262520 GHz 36 06 dBm 2306 db
2.570 GHz 2.590 GHz 100.000 kHz 2.57111 GHz 20.44 dém -9.56 dB 2,640 GHz 2,645 GHz 1,000 MHz 264114 GHz -41.76 dBm -16.76 db
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.550 GHz 1,000 MHz 254991 GHz -36.76 dém -11.76 dB 2.600 GHz 2.620 GHz 100.000 kHz 2.60524 GHz 0.66 dBm -29.34 dB
2.550 GHz 2.565 GHz 1.000 MHz 2.55962 GHz -32.40 dBm -19.40 dB 2.620 GHz 2.621 GHz 500,000 kHz 2.62007 GHz -30.78 dBm -20.78 dB
2565 GHz 2.569 GHz 1.000 MHz 256685 GHz -33.62 dém -23.62 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62117 GHz -33.45 dem -23.45 d&
2,569 GHz 2.570 GHz 500.000 kHz 2.57000 GHz -31.69 dém -21.69 dB 5 525 CH= 2640 GHz 1,000 MHz 262700 GHz 3353 dBm 205 de
2.570 GHz 2.590 GHz 100.000 kHz 2.57678 GHz 0.67 dBm -29.33 dé 2.640 GHz 2.645 GHz 1.000 MHz 2.64049 GHz -39.62 dBm -14.82 dB
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